For Serial Nos.
540,000 & Higher

Ak

MFG. CO. INC.

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)
Model No.

Date Purchased

Serial No.

Part No. 103-9179




EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

il

EXMARK PARTS PLUS®

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered

for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
T =Tl [ €1 o] U o T 3-4
72" DECK GrOUP ..ueeieeii e 5-6
D= oz= | I 1 o] U] o R 23-24
Electrical Diagram 27 HP Daihatsu Diesel........................ 27
Electrical Group 27 HP Daihatsu Diesel ...................... 25-26
Electrical Logic Schematic 27 HP Daihatsu Diesel............ 28
Engine Cooling Group ........coveiiiiiiiiiiiiiic e 19-20
Engine Deck Group .........ccoeeeeiviiiiiiii e 15-16
Front Frame Group ........coooiiviiiiiii e 7-8
FUl GroUP......ceeieeeeeeeee e 11-12
Hydraulic Group.........oooviviiieiieeee e 21-22
Main Frame GroUp.......ocuoeeeuieiiieeieeeeee e 9-10
Motion Control Group ........ccceuiveiiiiiieici e 14
Park Brake Group ........cccuueeeieeiieeee e 13
Upper Frame Group.........ccooeeeeiieeiiiinieieieeeeie e 17-18



60" DECK GROUP

Item | Part No. Description Qty Item | Part No. Description Qty
1 103-1589 Asm, Deck (103-1423-01) W/Decals...... 1 43 | 103-1898 Screw, 7/16-14 x 1-5/8 Sp ....cccvvevcveeenns 8
24| 103-9086 Kit, Spindle ........covivieiiiiieicceeeeee 44 | 1-513435 Washer, 1/2 Disc Spring.......c.ccceceereene 4
3 | 3256-24 Washer, 3/8 SAE ........ 45 | 3217-11 Nut, 5/8-11 Hex..............
4 1-513208 Washer, Disc Spring 46 | 322-6 Screw, 5/16-18 x 1 1/4
5 | 1-303334 Washer, 5/16 Disc Spring .........cccccveenne 1 47+ | 103-2544 Asm, Jackshaft Hsg W/Brgs.................. 1
6 | 32128-20 Nut, 5/16-18 Whizlock.............cccccuvrenne. 6 48 | 103-1355-01 Strut Widmt, DeckK .........ccevveiveerennncene 2
7 | 1-602913-01 Baffle Widmt, Discharge ............cccccee.... 1 49 | 323-8 Screw, 3/8-16 X 1 1/2.cceeiiieiicee 18
8 | 322-2 Screw, 5/16-18 X 5/8 .......c.ooovvvviiiciiien 3 50 | 1-633029 Spherical Rod ENnd.........cccevieiiiiinnnns 2
9% | 1-603299 Roller, Antiscalp.......ccccevveiriienieiieennne 6 51 | 327-28 Screw, 5/8-11 X5 1/2.ccvieiiiiieen 2
10 | 3290-357 Nut, 3/8-16 WhizlocK..........ccccevevcneennnn. 2 52 | 3253-8 Lockwasher, 5/8 Reg.Spring................. 2
11 | 1-373034 Washer, Pivot .........cccovvveiniiiiciiene 8 53 | 302-19 Zerk, 1/4-28 Straight.........ccoovveienene 4
128 | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6 54 | 1-632199-01 Pin Widmt, Deck Strut ...........cccoceereene 2
MW | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6 55 | 3219-6 Nut, 5/8-18 HeX...oooveeieiiieecieeee 3
13 | 98-5975 Washer, 3/8 Disc Spring .......ccccceeeeeeuenees 13 56 | 3254 Screw, 1/2-13 X 1. 4
14 | 98-5961 Screw, 3/8-16 x4 Gr 8 57 | 103-1522-01 Weight Bar Wldmt .........cccccoviiniiinne
15 | 103-5840-01 Chute, Discharge 60”.. 58 | 323-7 Screw, 3/8-16 x 1 1/4
16 | 322-5 Screw, 5/16-18 X 1 ..cuvveviiiiiiiiieiieees 59 | 103-1515-01 Weight Bar........ccccoooviiiiiiiiiecee
17 | 3296-29 Nut, 5/16-18 NyIOC ......ccocuviiiiiiiiiiiees 4 60 | 103-6403 Blade, Notched .........cccevieiiiiiiiiieeee 3
18 | 1-633084-01 Shield, Belt 60” (RH) ......cccceviviiieicineens 1 103-6388 Blade, Low Lift.......ccoooeiiiiiiiiiiceeee 3
103-1470-01 Shield, Belt 60" (LH).......cccceevevriieinee 1 + | 103-6393 Blade, Mulching ..........ccooovviieiiieeee 3
19 | 1-323385 Knob, Belt Shield .............ccocoiviiiiiennn. 6 103-6383 Blade, Solid ........ccociiiiiiiiieee 3
20 | 1-322110 Belt Guide Widmt...........ccoviiiiennncne 1 103-6398 Blade, Extreme ........cccoeviiiiiiiiieeee 3
21 | 3213-5 Screw, 1/2-20 X 2 .cocevveeeeeeeeeeee 3 61 | 1-513435 Washer, Disc Spring 1/2.........ccccceevvniene 3
22 | 323-11 Screw, 3/8-16 X2 1/4 ...cccovviviiiiiien 2 62 | 103-9076 Cutter Housing Complete...........ccceeee.. 3
23 | 1-303537 Stud, Belt Shield ..........ccccoeiniiiiiiiies 2 63+ | 103-1330 Guard, Bearing Top ......ccocovveveeriieneenns 3
24 | 3256-3 Washer 5/16 Std Flat ...........ccccceeeeinene 6 64 | 323-6 Screw, 3/8-16 X T..coiiviiiieieeeecee 2
25 | 1-323417 Washer, Rubber...........cccccooiiiniiininn. 2 65 | 103-1356 Strut WIdmt S/A ..o 2
26 | 103-3330 Spring, Extension...........cccccooiiiiienn 1 66+ | 103-8280 Housing W/Bearings............cccceevcuveeennns
27 | 103-3445-01 Guard, Jackshaft Belt.. w1 67+ | 103-5381 Sheave, Jackshaft Triple
28 | 103-5677 SPACET ...t 1 68+ | 1-643393 Jackshaft ......cccoviiiiiiie
29% | 103-5693 Kit, Idler Arm (103-6528-01) 69 | 103-0929 Jackshaft ASSY ......ccoceevviiiieiiieiieee 1
W/BEarings .......cocceveieueieeniiieeinieceeieeenne 1 70V | 103-1588 Complete Deck ASSY .......cceeevveveicinnennne 1
30 | 106-7159 (O 2 3T TSRS 2 71 | 103-2982 Key, 1/4 X 3/M16 X 3/4 ....ooooeiiiieen,
31 | 302-40 Zerk, 1/4-20 90°. ......... . 72% | 3217-46 Nut, HH 3/4-16 Heavy..........
32 | 3256-4 Washer, 3/8 Std Flat..........ccccccieiinines 2 73 | 103-2802 Washer, Disc Spring 3/4
33 | 3296-39 Nut, 3/8-16 NyloC ........covviiiiiiiiiiiiee 19 744 | 103-2794 Sheave, Blade Drive.........cccccceevieneene 3
34 | 103-3504 Bearing, Spherical...........cccccooiiiiinnn. 2 75 | 103-3505 Seal, Double, Lip ..c.ceeeeeeiiiiiieeeeeee. 1
35 | 1-633109 Idler Pulley 6.00 Dia Flat...............c........ 2 76 | 103-2916 Guard, TOP ..eecveereeeieenie e 1
36 | 3234-11 Bolt, 3/8-16 x 1 Flange ..........cccccveevnneen. 1 77 | 103-3506 Seal, Single Lip.....coooverieiiiieeiiciee 1
37 | 1-633456 Bushing, Idler..........ccccoviiiniiiiiiiene 2 78 | 32120-10 Ring, Retaining ..........cccccccooviiiiinen. 2
38 | 103-2535 Spacer, Guard Bottom ............cccoceeenee. 4 798 | 3290-357 Nut, Whizlock 3/8-16 (Type A)............... 6
39 | 32128-37 Nut, 7/16-14 Whizlock...........ccccceeneennne. 16 M | 3296-39 Nut, Nyloc 3/8-16 (Type B) .......cccveeenens 6
40 | 1-603805 Idler Pulley 5.06 O.D. V ......coociveiineenns 1 80M | 98-5961 Screw, HH 3/8-16 x 4 Gr8 (Type A) ....... 6
41 | 1-633127 Belt, Blade Drive 60” Deck ..................... 1 MW | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B) ....... 6
42 | 1-633447 Chain .o 4 81 | 103-3037 Bushing, Splined..........ccccccoviiiiinnnnnn. 3
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+  Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and bearings, jackshaft
and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel based
antisieze.

VvV Complete deck assembly does not include items 39, 42, & 43, but does include 2 belts (item 69, pg. 15).

Bl Unit may have been built with Type A or Type B anti scalp axles. Reference page 4 to determine which axles are installed on the
unit.

*  Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp roller, axle, &
mounting hardware for Type B axles.

4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604Q.

®  103-5693 kit includes components shown and (1) nyloc nut item 33 and (1) spring disc washer item 13.

*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item 72.

O Kitincludes items #21, #61, #71, #72, #73 & #81.




60” DECK GROUP

4

Install open end

15 of seal outward
INSTALL ON

LEFT JACKSHAFT
SCREWS

70

Torque to
55-60 ft-bs




72" DECK GROUP

Item | Part No Description Qty Item | Part No Description Qty
1 103-1591 Asm, Deck (103-3032-01) W/Decals...... 1 41 | 1-643052 Belt, Blade Drive 72" Deck..................... 1
2 103-3445-01 Guard, Jackshaft Belt.............ccccceeeeenn. 1 42 | 1-633447 Chain ..o 4
3 | 3256-24 Washer, 3/8 SAE ......ccccciiiiiie 3 43 | 103-1898 Screw, 7/16-14 x 1-5/8 Sp .....oeveeiiinnnenn. 8
4 1-513208 Washer, DiSC Spring ........ccccoeeeeeeenncnnes 1 44 | 323-6 Screw, 3/8-16 X 1.,
5 1-303334 Washer, 5/16 Disc Spring . 45 | 3217-11 Nut, 5/8-11 Hex.......

6 | 32128-20 Nut, 5/16-18 Whizlock.............ccccveeeeenn. 8 46 | 323-8 Screw, 3/8-16 1 1/2
7 | 1-602913-01 Baffle Widmt, Discharge ............cccccee... 1 47 | 103-9074 Cutter Housing Complete...........cccceeee.. 3
8 | 322-2 Screw, 5/16-18 X 5/8 .......ovvveeeeiiiiieee. 6 48 | 103-0100-01 Strut Widmt, DeckK ........coocviiiiereiiiinees 2

9% | 1-603299 Roller, Antiscalp.........cccoeeeveiiiiiiieneeene 6 49 | 323-7 Screw, 3/8-16 X1 1/4 ..coooviiiieies 2
10 | 3290-357 Nut, 3/8-16 Whizlock..........cccceeviuieienennn. 2 50 | 1-633029 Spherical Rod End..........ccciiiiiiiiiiees 2
11 | 1-373034 Washer, Pivot ... 8 51 | 327-28 Screw, 5/8-11 X5 1/2 oo, 2

120 | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6 52 | 3253-8 Lockwasher, 5/8 Reg.Spring.................. 2
W | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6 53 | 302-19 Zerk, 1/4-28 Straight...........ccccooeeiiinne 4
13 | 98-5975 Washer, 3/8 Disc Spring .......ccccceeeeeeuenees 13 54 | 1-632199-01 Pin WIdmt, Deck Strut ............cccceeeeeeenn. 2
14 | 98-5961 Screw, 3/8-16 x4 Gr8.....cccceeevviieienennn. 1 55 | 3219-6 Nut, 5/8-18 HeX....ooveviiiiiiiiieiiiieeeee 3
15 | 1-642071-01 Chute, Discharge 72" ...........ccocoevevcneens 1 56V | 103-1590 Complete Deck ASSY .......cceevvveveicinnennne 1
16 | 322-5 Screw, 5/16-18 X 1 .coooiiiiiiiieeeeeeieeen, 5 57 | 103-0929 Jackshaft AsSy ......cccveeiiiiiiiiee 1
17 | 3296-29 Nut, 5/16-18 Nylock .... b4 58 | 103-6404 Blade, Notched.....

18 | 1-643076-01 Shield, Belt 72" (RH) .......ccceoviiiieieeennnes 1 103-6389 Blade, Low Lift........coooiiiiiiiiiieeee
1-643075-01 Shield, Belt 72” (LH)......ccoeeviiiiiiieeeees 1 4+ | 103-6394 Blade, Mulching .........ccccooiiiiiiiiee 3
19 | 1-323385 Knob, Belt Shield ..........ccccceeeiiieene 6 103-6384 Blade, Solid .........cooeiiiiiiieieiiieieeee 3
20 | 1-322110 Belt Guide Widmt.........cccoeeiiiiiiieiens 1 103-6399 Blade, Extreme..........coccoeeeeieiiiiiiiieeeee 3
21 | 3213-5 Screw, 1/2-20 X 2 ..ooveiiiiiiiieeeieeen 3 59+ | 1-643393 Jackshaft ..o 1
22 | 323-11 Screw, 3/8-16 X2 1/4 ......eveveeeiieee, 2 60 | 1-513435 Washer, Disc Spring 1/2.......cccoceeeeennnee 3
23 | 1-303537 Stud, Belt Shield .............cccccceiiiiieenn. 2 61+ | 103-1330 Guard, Bearing TOp .....cooevvveeeeeeeiiiees 3
24 | 3256-3 Washer 5/16 Std Flat..............ccccoeinee 4 62+3| 103-9086 Kit, Spindle ... 3
25 | 1-323417 Washer, Rubber...........cccccooviiiniiininen. 2 63+ | 103-5381 Sheave, Jackshaft Triple ....................... 1
26 | 103-3330 Spring, Extension...........cccccoiiiii. 1 64+ | 103-2795 Sheave, Blade Drive .........ccccceeeeeiiinees 3
27+ | 103-8280 Housing W/Bearings ..........ccccccveeeeeennnee 3 65 | 103-0840 Strut WIdmt S/A ..o 2
28 | 103-5677 SPACET ...t 1 66+ | 103-2544 Asm, Jackshaft Hsg w/ Brgs.................. 1
29% | 103-5693 Kit, Idler Arm (103-6528-01) 67 | 103-2982 Key, 1/4 x 3/16 x 3/4 ...........
W/BEArNGS ...ceveeeiiiiieieaee e e e 1 68% | 3217-46 Nut, HH 3/4-16 Heavy
30 | 106-7159 O-MiNG. i 2 69 | 103-2802 Washer, Disc Spring 3/4..........ccocvevunen. 3
31 | 302-40 Zerk, 1/4-20 90°. ....ueeiieieeeieeee e 1 70 | 103-3505 Seal, Double, Lip ...cueveeeiiiiiieieeeeen. 1
32 | 3256-4 Washer, 3/8 Std Flat 71 | 103-2916 Guard, TOP «eeeeeeieiieeiee e 1
33 | 3296-39 Nut, 3/8-16 Nyloc........ 72 | 103-3506 Seal, Single Lip....
34 | 103-3504 Bearing, Spherical 73 | 32120-10 Ring, Retaining ..........ccccoeiniiiiiiiicnnn.
35 | 1-633109 Idler Pulley 6.00 Dia Flat........................ 2 740 | 3290-357 Nut, Whizlock 3/8-16 (Type A)............... 6
36 | 3234-11 Bolt, 3/8-16 x 1 Flange ..........cccccvvevnnen. 1 MW | 3296-39 Nut, Nyloc 3/8-16 (Type B) ......cccceveeenn 6
37 | 1-633456 Bushing, Idler...........ccoooiiiiiiiiee 2 750 | 98-5961 Screw, HH 3/8-16 x 4 Gr8 (Type A) ....... 6
38 | 103-2535 Spacer, Guard Bottom ............cccoceeenee. 4 MW | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B) ....... 6
39 | 32128-37 Nut, 7/16-14 Whizlock..........c.ccooeueneeeenn. 16 76 | 103-3037 Spindle, Splined........c.ccoooiiiiiiiie. 3
40 | 1-603805 Idler Pulley 5.06 O.D. V .....ccoeeveeiininen. 1
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.
V  Complete deck assembly does not include items 39, 42, & 43, but does include 2 belts (item 69, pg. 15).
B Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are
installed on the unit.
* Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles
4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724Q .
% 103-5693 kit includes components shown and (1) nyloc nut item 33 and (1) spring disc washer item 13.
*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item 68.
O Kitincludes items #21, #60, #67, #68, #69 & #76




56

Install open end \
of seal outward |

72" DECK GROUP

57

INSTALL ON
LEFT JACKSHAFT
SCREWS

55
' TORQUE TO
75-80 FTLBS

Torque to
55-60 ftdbs




FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-5839 Asm, Front Frame 60"...............cccccunee. 1 32 | 103-4882 Cap, Grease ......cccueeeeeeeiiiiiieeee e 2
A | 103-5475 Asm, Front Frame 72”............ccccoeeiene 1 33 | 1-543509 Bearing Cone, Tapered Roller ............... 4
2 302-19 Zerk, 1/4-28 Straight ..........ccccoceeiiiiien. 5 34 | 1-543511 Seal, Grease........ccoceeveeeiiiiiieee e
3 | 103-3527 Asm, Floorpan (103-3242-01) 35 | 103-1474-01 Caster Widmt..........

w/Decals And Pads........ccccoeeiiiienenenn. 1 36 | 3296-51 Nut, 3/4-10 Nyloc

4 | 1-633553 Pad, Anti SKid........cccooeiiiiiiiieieee 2 37 | 1-633508 Washer, Spring DisK...........cccccvenieennnine
5 | 103-2084 Lever (103-2083-03)W/Grip .. 1 38 | 325-39 Screw, 1/2-13 x9 1/2
6 | 1-633295 Grip, Lift Lever .....ccccoveiiiieiceeee, 1 39 | 1-811010 PlUG oo
7 | 103-2064-03 Arm Widmt, Deck Lift...........ccccoverneenen. 1 40 | 103-2768 Guard, Seal .....ccccveiiiiiiiee e 4
8 | 1-633325 Spring, Compression ..........cccceeeeeeveeennn. 1 41 | 3296-23 Nut, 1/2-13 NylOC.....coviiiiiiiiiieeieee. 2
9 | 3256-24 Washer, 3/8 SAE Flat ..........ccceeevnninns 1 424 | 103-3051 Spacer, NUt ........cccooiiiiiiiieeee 4
10 | 3296-39 Nut, Nyloc 3/8-16 ......ooeeviiiiiiiiiiiics 5 43 | 103-0063 Seal, Bearing........cccoccveiviiiiniiiciieees 4
11 | 32151-103 E-RiNG..ooiiiiiieeiieeeee e 5 44 | 1-633585 Bearing Cone.........cceveeiiiinieiieceee 4
12 | 1-633068 Arm, Deck Lift .....ccoooeeiiiiiiiiiiiceee 2 45 | 103-5156 Axle, Caster.......covvieeeiieiieeeereeeee 2
13 | 1-633889-01 Plate, Deck Lift...........................l 1 46 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic) .. 2
14 | 1-632899-01 Plate WIdmt, Deck Lift ..........ccccoeevueenen. 1 47 | 103-1918 BUSHING ..o 2
15 | 1-633082 Bushing, Lift Lever .......cccccoooveviiieenenne 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.....ccoieeiiiiieiee 2
16 | 1-633080 Bushing, Lift Lever........cccccoooeiiiiiennn. 1 49 | 32151-29 Ring, Retaining ..........ccccoeiniiiniiicnne. 2
17 | 323-13 Screw, 3/8-16 x 2 3/4 50 | 3274-18 Screw, 5/16-18 X 1 1/4 ....cocveviiiiee 2
18 | 1-633097 Hitch Pin W/Lanyard 51 | 3230-1 Bolt,Carriage 5/16-18 X .75 ........ccccceeens 4
19 | 1-806005 Hairpin Cotter.............. 52 | 32128-20 Nut,Whizlock 5/16-18
20 | 323-9 Screw, 3/8-16 x 1 3/4 53 | 103-3528 Asm,Floorpan (103-3241-01)
21 | 98-5975 Washer, 3/8 Disc Spring...........cccceun... 16 w/pads & decals ... 1
22 | 3290-357 Nut, Whizlock 3/8-16 .........cccccevvvenunenne. 19 54 | 3218-2 Jam Nut, 5/16-18 ......ooviieiiiiieieee 2
23 | 323-6 Screw, 3/8-16 X 1 60”.....cccevveeiieiieenen. 1 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH)................. 1

323-6 Screw, 3/8-16 X 172" ..ooiieieeeeeee, 5 56 | 103-2013-01 Weldmt, Front Lift W/Lever(RH) ............ 1
24 | 323-7 Screw, 3/8-16 X 1 1/4 ..ooiieiiiee 12 57 | 1-523157 Washer, Spacer.........cccoceveeieenieeeneene 2
25 | 3256-29 Washer, 7/8 SAE Flat ..........cocceeevnenne 4 58 | 1-543508 Bearing Cup, Tapered Roller ................. 4
26 | 1-633096 Rod, Deck Lift .......coeveiniiiieiieeiieee 2 59 | 103-2047 Asm, Deck Lift Spring.........ccccceevveenenne 2
27 | 3217-11 Nut, 5/8-11 Regular.........cccocvenveniennnen. 6 60 | 106-6572 Pad, Antiskid .........ccoooiiiiiiiiiee 2
28 | 1-633441 Swivel, Deck Mount ..........cccccoevierinennen. 4 61 | 100-2333-01 Weight Bar, 60" & 72" .......ccccccevriieiene 1
29 | 3256-7 Washer, 5/8 Std Flat............cccceeevrnnne 4 62 | 99-4646-01 Weight Bar, 60" ........cocvvieiviieieene. 1
30 | 1-643015 Spring, Deck Support........cccccoeviiiiienenn. 2 63 | 323-8 Screw, 3/8-16 x 1 1/2 60" ........ceeeviiineens 4
31 | 3218-6 Jam Nut, 5/8-11 .o 6

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut.

A

Includes frame weldment plus items #32, #34, #39, #49, #55, #56, #57, and #58.




FRONT FRAME GROUP

21
\%;
23(72")—#
63 (60")



MAIN FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513658 BUMPET ...t 2 28 | 103-5254 Asm, Console(103-3665-03) w/Decals... 1
2 | 1-633964-03 Stop, Park Brake.........cccccceevvvinienieenen. 1 29 | 322-3 Screw, 5/16-18 X 3/4 .....cccveveieeeiieene 6
3 | 3225 Screw, 5/16-18 X 1 ...covcieiiiiieeceee, 4 30 | 3256-23 Washer, 5/16 SAE .........cccoovvieeieiiennnne 6
4 | 323-39 Screw, 3/8-16 X 5..covviveiiiiiieceeee 2 314 Briggs & P/N 820314 Oill Fiter oo 1
5 | 3296-29 Nut, Nyloc 5/16-18 ........coooeviiiiiieeen, 4 Stratton Do Not Use Briggs & Stratton 491056
6 | 3296-39 Nut, Nyloc 3/8-16 .....ccvvveiieiiieiciieeee, 3 32 | 3256-14 Washer, #10 std flat...........ccocceeeneenne
7 | 32128-20 Nut, Whizlock 5/16-18. ) 33 | 1-803075 Screw, Truss Hd #10-24 x 3/4
8 | 323-6 Screw, 3/8-16 X 1..cocvieiiiiiiieeeeee 2 34 | 98-5975 Washer, Spring Disk 3/8...........ccccoeueee.
9 | 3290-357 Nut, Whizlock 3/8-16..........ccccvriiennenne. 10 35 | 323-6 Screw, 3/8-16 X 1...coeiieeiieie e
10 | 103-5519 SPriNg .oceeeeeeieeieeeeens 364 | 103-5597 Kit, XP ROPS Service....

11 | 242-50 Nut, Wheel 1/2-20 37 | 107-1883 Bottom Cushion Kit..........ccooovveerennne.
12 | 103-4962 Wheel/Tire ASSY......cccoereerenieieieaeene 2 38 | 107-1886 SWitch Kit....ooeeieieeeee e 1
103-4963 Tire, 26X12-12 4 Ply ..ceooeeiieecene 2 39 | 107-1887 Armrest Kit.......oooioeiiieieeeee e 1
1-633992 WHEEI ...t 2 40 | 107-1884 Shock Absorber Kit...........cccooeeiiniennne 1
13 | 103-5890 Asm, Engine Deck (103-6349-03) 41 | 107-1882 Back Cushion Kit..........ccccooviiiiiiicnnn. 1
W/DeCalS ........oovvvvieiiiieeeiiieeeeeeee 1 42 | 103-4469 Kit, Seat Belt.......ceeeeeeeeeeeeeeeeeeeeeeeeeen 1
14 | 103-5161 Link, XP seat Stop.......ccevevreereriaianiens 2 43 | 32124 Screw,7/16-20 X 1.0 .ceeeiieiiieeeiiee 2
15 | 107-1881 KNODb Kit ....oveeeieieieiiee e 1 44 | 3296-38 Nut, Nyloc 7/16-20 ....cc.covieiiieaieiieene 2

16A | LSSEAT Seat, SUSPENSIoN.........cccceverrieeiiciiiene 1 45 | 107-3155 Cotter, Hair Pin Double Loop.................. 2
17 | 1-633872-03 Stop, Seat......cceoeereiiiiieiiiiceeeieee, 2 46 | 325-13 Screw,1/2-13 X 3 /4 .oeeeieiieeeiee 2
18 | 107-1885 Weight Indicatior Kit.............ccccoerenne. 1 478 | 103-4553 Asm, ROPS Fold Pin........cccceoeiiiiennne 2
19 Briggs & PIN 821075 Engine V-Belf ............... 1 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2

Stratton 49 | 107-3154 Nut, Push 3/8-16
20 | 103-5181 Link, XP lower seat stop 2 50 | 106-0887 Knob..........
21 | 103-3666 Asm, CUbby .....cooviiiiii 1 51 | 107-3124 ClIP et
22 | 32122-28 Screw, Truss HD #10-24 X 1 .........ovuve. 4 52 | 103-5537 Asm, Seat Frame .................................. 1
23 | 3296-2 Nut, Nylock #10-24 ........ccoevviiiiiiieee, 8 53 | 323-9 Screw, 3/8-16 X 1 3/4 ....ccceeviiieeiiee 1

24@ | 103-0949 Sender, Temperature 1/8 NPT ............... 1 54 | 103-5520 Latch, Seat.......cooveeiiiiiiee 1
25 | 107-1880 Seat Track Kit........ccocoevieiiiiieicieee 1 55 | 107-0075 BUSNING ....eiieeeieeeee e 1
26 | 103-3790 Latch, Cubby DoOr .........cceveiiiiiiiieeenee 1 56 | 3256-4 Washer, Flat Std 3/8...........ccccoieeerennns 1
27 | 3290-500 Screw-PPH #10-24x.62 Phillips.............. 2

Exmark black touch up spray paint — Gloss black

B Includes ROPS fold pin plus hairpin, item #45.

& Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42.

+ Refer to Engine Owner’s Manual.

A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #44 pg. 25).

Does not include seat belt assembly item #42.
Use Teflon pipe sealant on pipe threads on temperature sending unit.




MAIN FRAME GROUP

RH ENGINE SIDE
SHOWN FOR CLARITY

=
:
@
E
=
2
T
2

HOLES TO THE REAR

10



27 HP DIESEL FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-3991 Cap, Diesel Fuel Tank ...........cccccuvveeennn. 2 22 | 1-805005 Washer, Lock 5/16.........c.cccceevuvvieneeennns 6
2% | 103-4879 Asm, Fuel Tank (LH)......ccccccerniiininens 1 23 | 103-4971 Hose, Fuel 1/4 X 42........cccovviiiiiiees 1
3% | 103-4880 Asm, Fuel Tank (RH) ........ccccoviiveninnens 1 24 | 103-4972 Hose, Fuel 174 X 35......cccocviiiiiiiiiie 1
4A | 1-643277 Clamp, 5/16 |.D. Fuel Hose..................... 6 25 | 1-303335 Plastic Tie......cccvveeeiiiiieeeeeeeeeeee 3
5A | 1-643293 Clamp, 1/4 I.D. Fuel Hose...................... 8 26 | 103-3684 Bezel, Gauge.........cccceeviiiiiiiiieiieee 1
6 | 1-513645 Bushing, Fuel Valve..............cccoceeiie 2 27 | 103-1193 Clip, Loom Half.......cccooiiiiiiiiiiice,
7 1-643172 Elbow, 90°................ 28 | 103-1419 Hose, Fuel 1/4 x 32.....
8 1-805004 Washer, Lock 1/4 29 | 1-643239 Hose ,Fuel 5/16 x 28
9 1-643234 Valve, Fuel Dual Flow .............cccoeeeinnnn. 1 30 | 1-643312 Clip, LOOM weoeeiiieiee e 1
10¢ | 1-633023 Stud, Fuel Tank .......ccccooveiiiieiiiiie 6 31 | 1-543526 Hose, Fuel 1/4 X 24...........ccovveiiiiiannn 1
11 | 3256-23 Washer, Flat SAE 5/16 ...........cccceevueeene 10 32 | 33114-020 Screw, M8-1.25 x 20mm ........ccceeevineenne 2
1211633349 Spring, Fuel Tank........ -6 334 | BrIOOS & b\ 650311 Fuel Filter. ..o 1
13 | 3296-47 Nut, Thin Nyloc 5/16-18 ..........ccccccveenie 6 Stratton
14 | 322-3 Screw, 5/16-18 X 3/4 ....cccvvviiieiiiiien 4 34 | 321-3 Screw, 1/4-20 X 5/8.......coooeeiiiiiieiiiene 1
15 | 103-6564 Kit, Fuel Gauge........ccccceeevnieeiiiniennen, 1 35 | 103-1693 Hose, Fuel 5/16 X 41......ccccevvieviiineene. 1
16 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1 36 | 103-1428 Hose ,Fuel 5/16 X 47.......ccccoveviiincennnnn. 1
17 | 3296-2 Nut,#10-24 NYIOC .....ocoviiiiiiiieiiieeee, 5 37 | 1-513592 Knob, Red (Throttle) .........cccocevenineennen. 1
18 | 103-5252 Asm, Control Panel (103-3678-03) 38 | 1-807513 Bolt, Carriage #10-24 X 1/2........ceuenene 2
W/AECAIS.....ooeii 1 39 | 103-1450 Cable, Throttle........ccccooveiiiiiiiiiee, 1
19V | 32122-30 Screw,#10-24 x 1/2 Truss Hdms ............ 8 40 | 1-807533 Bolt, Carriage #10-24 x 5/8 .........ccccceuen 1
20% | 103-2615 Fitting, Fuel Bulkhead .................cccoe 2 41 | 3256-14 Washer, Washer, #10 Std ..................... 2
103-2784 O-RiNG .ot 1 42 | 3290-500 Screw, Machine #10-24x5/8.................. 1
21 | 1-303435 Washer, Spring Disc 1/4 .........ccceeiiienne 8
& Use Pro-Lock, Retaining type (Part No. 1-840023), .5¢cc tube on stud threads going into the tank.
<> Refer to Engine Owner’s Manual.
VvV Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
A Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.
* Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

11




27 HP DIESEL FUEL GROUP

12



PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-513140 BUSHING.....ciiiiiiiicceee 2 21 | 325-17 Screw, 1/2-13 X4 (60”) ..cccvveveeriieieeene 8
2 | 1-633454 Spring, Brake Rod.........cccccovvieniiiieeen. 2 325-20 Screw, 1/2-13 X6 (727) ceeveveeerieieene 8
3 | 323-58 Bolt, Tap 3/8-16 X B.....eeveeeiieiieeieenine 2 22 | 3290-357 Nut, Whizlock 3/8-16 ........cccccoevrivieneennns 4
4 | 3296-39 Nut, Nyloc 3/8-16 .4 23 | 3253-7 Washer, Lock 1/2 ...
5 | 3218-3 Nut, Jam 3/8-16 .......ccocveiiiiiieiicieee, 2 24 | 3256-4 Washer, 3/8 Std........cccooeeeriiiiiiiiieee
6 | 103-0197 Lever (103-0201-03) W/Grip .......cccveeneee. 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4 .......cccoveveiiiieeen. 4
7 | 1-633268 Grip, Brake Lever.........ccccccvevericeneenne. 1 26 | 1-806800 Pin, Cotter 9/64 x 1 1/2....ccccvveieeieenn. 2
8 103-0355 Band, Brake.......ccccccccovveveiiiiiiii 2 27 | 1-523157 Washer, Spacer.........ccccceeveiiiieieeeaeees 2
9 | 1-809036 Nut, Slotted 1.00-20..........ccoviiiiiiiniennnn. 2 28 | 103-1117-03 Lower Brake Linkage ............ccccceeevuneen. 2
10 | 1-633380 Spacer (Short)(60”) ...c...eeveereeeiieiieeneen. 4 29 | 103-5243-03 Brake Shaft.........cccoooeiriiiiiiniiicee 1

1-633060 Spacer (Short)(72”) ...cccveeveeveeiieiieeee, 4 30 | 103-0810-03 Bracket, Brake (72”).......ccccocevvevrivenneenne 2
11 | 1-633382 Spacer (Long)(607).......cccoveerrriieiiiieennns 4 103-0844-03 Bracket, Brake (60”).........ccccevvveeencuneenne 2

1-633062 Spacer (Long)(72”)...ccccveeveereeeneiieeee 4 31 | 1-633131 YOKE ..o 2
12 | 1-633102 Bearing, Flange..........cccocconeiiiiinncne 2 32 | 3219-3 Nut, 3/8-24 ... 2
13 | 103-0051 Spacer, Brake Retainer...............c.......... 2 33 | 3257-42 Woodruff Key, 5/16 X 1 .....coocieviiciienns 2
14 | 1-633144 Pin, Trunion .........oooovevvveiiiiiiiiiiil 2 34 | 103-0384 SPACET ... 6
15 | 103-0590 Hub & Drum W/Studs, Wheel ................ 2 35 | 103-0374 Retainer, Brake Band .............ccccccceee. 2
& | 1-633926 Studs, Wheel .......ccceviiiiiiiiiceee, 8 36 | 322-9 Screw, HH .312-18 x 1.75....ccceevivennee 6
16 | 3234 Screw, 3/8-16 X 3/4 ...covveieeiieeeee, 2 37 | 32151-48 E-Ring, Retaining...........c.cccocoveviiiennnee. 1
17 | 323-10 Screw, 3/8-16 x2........ .2 38 | 103-1708 Rod, Brake .................... w1
18 | 103-2399 Pin, Clevis Spring 3/8..........ccccceeieennenne 1 39 | 1481 Zerk, 1/4-28 45° (60”) ..cveveveeieeeieenene 2
19 | 1-808284 Pin, Clevis 3/8 X 1 ...ccoviiiieiieieeieeee 2 302-19 Zerk, 1/4-28 Straight (72”).....cccceveerneene 2
20 | 103-0131 Nut, Sq Reg 1/2-13 UNC-2B................... 8 40 | 1-808285 Pin, Clevis 3/8 x 1 1/4 ....cccoviveiiiieen. 1

Exmark black touch up spray paint — Gloss black
¢ Not lllustrated

13




9 MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 YOKE ..ottt 2 22 | 3239 Screw, 3/8-16 X 1 3/4 ..o 6
2 | 103-4079 DamPer.......cooeiiiieieie e 2 23<-| 1-803022 Set Screw, 5/16 X 5/8......ccccevvevriiineinn 2
3 | 1-543017 Ball Joint (RH).....c.cooeiiiiiiiieiieeceie 2 24 | 3296-39 Nut, Nyloc 3/8-16.......coveeieniieieeee 6
4 | 1-603735 Bushing, Nylon.........ccccooiineiiiinne 2 25 | 3219-2 Nut, 5/16-24 .....oooiiiiiiiieeeeeee 8
5 | 1-603737 Bolt, (Neutral Return) ...........ccocoeeievnecene 2 26 | 1-804524 Nut, 5/16-24 LH .....oooiiiiiiiieeee 4
6 | 1-603807 Spring, (Neutral Return)............ccccceeeee. 2 27 | 3220-2 Nut, Jam 5/16-24 ........cccccoevviiiieene 2
7 1-633102 Bearing, Flanged...........cccccoiiiiiiiiinnnns 4 28 | 3256-2 Washer, 1/4 ... 2

8% | 103-3457 LH Lever/Grip ASM ......cccceeneerieeieeneens 1 29 | 322-14 Screw, 5/16-18 X 3....ooviieiiiieeiiceeee 1
9 | 103-3458 RH Lever/Grip ASM........cccovveiieiiennnens 1 30 | 322-12 Screw, 5/16-18 X2 1/2....cccveiiiiieien 1
10 | 103-4787 Bracket, Motion Control (LH).................. 1 31 | 3290-357 Nut, Whizlock 3/8-16 ........ccccooevriieneennns 8
11 | 103-4788 Bracket, Motion Control (RH)................. 1 32 | 3272-5 Pin, Cotter 3/32 X 1/2 ....cccevviiieieen, 2
12 | 103-5182 Link, Hydro Connecting (RH) ................. 1 33 | 1-808280 Pin, Clevis 5/16 X 1.....ccccccvriiiieiieen. 2
13 | 103-3065 Link, Hydro Connecting (LH) ................ 1 34 | 3296-29 Nut, Nyloc 5/16-18.......cooviiiiiiiiiee 4
14 | 1-633152 Ball Joint (LH) .......... 35 | 103-5192 Spacer, Hyd Control (RH) 1
15 | 103-0407 Arm, Control Shaft 36 | 103-0194-03 Arm, Pump Control.........ccccoeeveviiiennnen. 2
16 | 98-5975 Washer, Disc Spring 3/8 .........cccccecveene 4 37 | 103-1361 Spacer, Hyd Control (LH)........ccccoccueeenns 1
17 | 1-403180 Screw, 5/16-18 x 1 3/8(Grn) ......ccuvveeeeenn. 4 38 | 103-3456 Grip, Motion Control Handle................... 2
18 | 32128-20 Nut, 5/16-18 ..o 12 39 | 103-3060 Knob, Tracking ........ccccevveenieiiecieenne 1
19 | 322-6 Screw, 5/16-18 x 1 1/4 ...cooovviiiiiie 2 40 | 1-323245 Spring, Compression ..........ccoccveevceeeenne 3
20 | 3234 Screw, 3/8-16 X 3/4 ...covveieeiieeee, 8 41 | 103-3062 Asm, Tracking Rod Linkage (LH)........... 1
21 | 323-6 Screw, 3/8-16 X 1..cocviieiiiiiieieeieees 4 42 | 103-5190 Asm, Tracking Rod Linkage (RH).......... 1

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
<> Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

14




COMMON ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-0984 Sheave, Stationary Idler......................... 2 46 | 99-3175 Valve, Vacuator .........cccceeeeeiiieieienines 1
2 103-1503 Spacer, Belt Tightener ............cccccccee. 4 47 | 2412-42 Clamp, Air Cleaner Hose ............ccccueeeee. 4
3 103-1767 Spring, Belt Tightener ..............ccccccee. 2 48 | 103-5198 Hose, Plenum To Air Cleaner ................ 1
4 | 323-16 Screw, 3/8-16 X4 ...ccvvveviiiiieeeeee 1 49 | 103-0921 Hose, Air Cleaner To Engine.................. 1
5 | 323-23 Screw, 3/8-16 X4 1/2 ...ccccvviiiiiiiien 1 50 | 322-14 Screw, 5/16-18 X 3...cciiiiiiiieieeeee 3
6 | 3231-40 Bolt, Carr 3/8-16 x 2 1/4 ......coovvevien. 2 51 | 323-12 Screw, 3/8-16 X2 1/2...ccooviiiiiieee 2

7+ | 323-8 Screw, 3/8-16 X 1 1/2 ...cccviiiiiiiiiie 3 52 | 103-2592 Kit, MUFfler ........cccoooiiiiieee 1
8 | 3296-39 Nut, Nyloc 3/8-16 .......ooeviiiiiiiiice 5 53 | 103-0192-03 Strap, Clutch/Brake ..........cccccceeeereanneen. 1
9 | 3290-357 Nut, Whizlock 3/8-16..........c.ccceeevcineennnnn 9 54 | 103-0839-03 Mount, Engine LH & RH......................... 2
10 | 3256-24 Washer, Flat SAE 3/8 .........cocceveviiene 6 55 | 103-0870-03 Mount, Rear Engine...........cccccevvevennnen. 1
11 | 103-0983 Sheave, Tightener..........c.cccccooviien. 2 56 | 103-1058 Bracket, Air Filter............cccccevevivninnnnnn. 1
12 | 98-5975 Washer, 3/8 Disc Spring .......cccceeeeeuuveeen. 5 57 | 103-0953-03 Mount, Air Filter ..........cccovoeiiiiiiiieeene
13 | 103-1361 Spacer, Stop Bolt...........c......... 2 584 | 33114-020 Screw, M8-1.25 x 20mm
14 | 83-1040 Washer, Side Mount Fail-Safe ............... 2 59 | 325-10 Screw, 1/2-13 X2 1/2.coiiiiiiiieee

15% | 103-5696 Kit, Mule Idler LH (103-5671-03) 60 | 86-1990 Washer, Thrust.........ccccoeviiiiiiineie 2

W/BEarings ........cccoeveieieeeeiee e 1 61 | 3296-23 Nut, Nyloc 1/2-13 ..o 1

166 | 103-3247 Kit, Clutch Jumper Harness ................... 1 62 | 323-5 Screw, 3/8-16 X 7/8.....ccoviiiiiieeeeies 2
17 | 3296-59 Nut, Nyloc 3/8-16 Thin .........cccceevceeennn 2 63 | 1-303334 Washer, 5/16 Disc Spring.......cccccceeuvee.. 3
18 | 100-2436 Hood, Air Intake W/Clamp ..................... 1 64 | 323-13 Screw, 3/8-16 X2 3/4...cccccvieiiieae 2
19 | 302-40 Zerk, 1/4-20 90° .....covviiiiiieiieeeeeee e 2 65 | 103-3573-03 WId, Flywheel Cover............c.cccuerennnee.. 1

20 | 66-6480 Washer, Side Mnt Spacer ...................... 2 66 | 33114-045 Screw, M8-1.25 x 45mm .......ccceeeiuineees 3
218 | 103-5697 Kit, Mule Idler RH (103-5672-03) 67 | 103-3745 Asm, A-T LinK....ooooviiiiieiieeeieece 2
W/BEarings .......cocceveicvieeniuieeenieeeeeeenne 1 68 | 103-3505 Seal, Double Lip .....cccoveeiiiiiiniiiiiiiieee 2
22 | 3296-6 Nut, Nyloc 3/8-24 ........coooiiiiiiiiiicis 2 69 | 103-0881 Belt, Mule Drive ..........cccceeviieeniiieeee. 2
23 | 103-0083 Asm, Clutch W/Tie Warner .................... 1 70 | 3231-4 Bolt, Carr 3/8 X 1 1/2....eeeeieieiiiieeen 2
24 | 103-0193 Spacer, Clutch Strap 71 | 1-303335 Tie, PlastiC.....ccoueiiiiiiieiiieeeees 2
25 | 1-633630 GromMmEt........oooiuieiiiiieeeiee e 72 | 56-2150 Screw, M10-1.25 x 80mm ............cco..... 2
26 | 1-633545 Spacer, Grommet ..........cccccceeiiniiiienenn. 2 73 | 103-4039-03 WId, XP RH Sheave Guard.................... 1
27 | 322-6 Screw, 5/16-18 x 1 1/4 ...cooovviiiiiie 1 74 | 103-4011-03 WId, XP LH Sheave Guard .................... 1
28 | 32212 Screw, 5/16-18 X 2 1/2 ......ooovcviiiiien 2 75 | 103-3186 Spacer, RH Sheave Guard .................... 1
29 | 1-613235 Washer.........ccoeeeee. 76 | 103-3556-03 WId, Front A-T Eng Brkt
30 | 3256-3 Washer, Flat Std 5/16 77 | 103-0608 Rod End, 3/8-24 Female
31 | 3296-29 Nut, Nyloc 5/16-18 .......cccoviiiniiiiiiiices 1 78 | 3220-3 Nut, 3/8-24 Jam ......cccooviiiiiiieiiiee 2
32 | 103-0286 Shaft, Engine Stub............cccocoiiviiiinnnns 1 79 | 103-1385 Gasket, Muffler ...........cccoeevivniiiineenen. 1
33 | 3212-6 Screw, 7/16-20 X 1 1/2 ..ccooovviiiiiie 1 80 | 3256-23 Washer, Flat SAE 5/16..........cccoceeeneeen. 4
34 | 1-603610 Washer, Spring Disc 7/16 ...........cccueeeee. 2 81 | 103-3908 Bracket, Ground ..........ccccceeiiiiiiiiienenne 1
35 | 1-543610 Washer, Clutch ........coccveeiiiiiiniieen 1 82 | 103-3567 LinK, AT oo 2
36 | 103-2613 Isolator, LH/RH .......ccccoiiiiiiies 2 83 | 93-6099 Washer, 3/8 IDx1.50D.....ccccccccevennennn. 4
37 | 322-3 Screw, 5/16-18 X 3/4 .....ccvvvivieiiiiienn 6 84 | 103-3568 Isolator, A-T Link ......ccocovieiiiiiiineee. 2
38 | 32128-20 Nut, Whizlock 5/16-18...........ccceeevciiennis 11 85 | 323-9 Screw, 3/8-16 X 1 3/4....ccooeiiiiieee 3
39 | 3256-4 Washer, Flat Std 3/8 ...........ccooceeeviiiens 8 86 | 103-2916 Guard, TOP «veeeeiieeeciiee e 2
40 | 103-1022 Isolator, Rear ........cccccoevvvvveviiiiiiiil 1 87 | 103-3506 Seal, Single Lip....ccooveeeiiiieeeeieen. 2
41 | 103-5178 Asm, 5” Canister Air Filter W/Hood........ 1 88 | 32120-10 Ring, Retaining ...........ccccoeeiiiiiieneene
42 | 103-1327 Filter, Air ............ 89 | 103-3504 Bearing, Spherical ..
43 | 103-1326 Filter, Safety Air 90 | 106-7159 O-TiNG e
44 | 103-1060 Cover, Air Filter W/Latch........................ 1 91 | 1-603401 SPACET ... 1
45 | 99-3174 Latch, Air Cleaner ...........cccocovevcvveinneen. 1 92 | 1-413088 SPACET .....iiiiiiiiiieeeee e 1

Exmark black touch up spray paint — gloss black.
+ Use Prolock, Nut type (1-840022) on screws threaded into block, and rear A-T link to Rear Engine Bracket screw.
103-5696 kit includes components shown and (1) screw item 4 and (1) spring disc washer item 12.
103-5697 kit includes components shown and (1) screw item 5 and (1) spring disc washer item 12.

x
|
*

Includes jumper harness, clip and 2 plastic ties item #71.

15




INSTALL OPEN END
OF SEAL OUTWARD

COMMON ENGINE DECK GROUP

EXSTING

REF LOWER
ALTERNATOR
BRACKET

TOP FRONT @
ENGINE MOUNT 8
SCREWS

16

P

BOLTS

e
2
, . .
®/\26 IQ;\ \\\\/
2
- 53

8

INSTALL OPEN END
OF SEAL OUTWARD

TO FLYWHEEL
COVER




UPPER FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303435 Washer, Disc Spring 1/4 .........ccccoveneene 7 27 | 103-5163-03 WId, Engine Belt Shield Mount .............. 2
2 | 1-323385 Knob, 3-Prong........ccccooviiiiiiiiiie 2 28 | 103-5169-03 Mount, Side LH..........cccoiiiiiiiiiiee 1
3 | 1-523420 BUMPETr ... 2 29 | 103-5884 Asm, Engine Belt Shield (103-5230)

4 1-632986-03 WId, Hinge Shackle .............ccccoeeeeennnns 2 W/DecalS......cooeveviieieiiiiieieeeeeee 1

5 | 1-633864-03 Screen, Radiator...........ccccceevevriienennnn. 1 30 | 1-803035 Rivet, Pop 3/16 X 1/4 .....coooviiieiiees 4

6 1-633885-03 Plate, Hood Hinge.........ccccooeviiiieneennnnnes 2 31 | 103-4987 Shield, ENgine ......ccccooevviiiiiiie 1

7 | 1-643105-03 Angle, Radiator LH...........ccccooviiiiiinn. 1 32 | 103-4988-03 Strip, Belt Shield...........ccccccceveviiieninnn. 1

8 | 1-643106-03 Angle, Radiator RH.............ccoociiiiiee 1 33 | 3256-14 Washer, Flat .216 x .500 x .065.............. 4

9 | 1-643107-03 Angle, Radiator TOp .......ccceevviiieieneeennnee 1 34 | 103-5170 Panel, Engine Access (103-5497-03)

10 | 1-643108-03 Angle, Radiator Bottom.............ccccocenee 1 W/Decals

11 | 1-643186 Seal, Trim 14”7 ..o 2 35 | 3214

12 | 1-643187 Seal, Trim 20”.... 2 36 | 322-3

13 | 1-643188 Latch, Rubber Hood............ccccviieieinnnes 2 37 | 3224

14 | 1-643189 Keeper, Rubber Latch...............cccc.o. 2 38 | 322-5

15 | 1-806003 Pin, Hair Cotter .080 #2... w2 39 | 323-6

16 | 1-808285 Pin, Clevis......ccocveiiieeeiie e 2 40 | 323-7

17 | 103-1363 Rivet, .25 Ratchet ...........ccoocoeeviiien. 4 41 | 3234-47

18 | 103-1479-03 WId, Rear Bumper ... . 42 | 1-803072

19 | 103-2603-03 Bracket, Bottle ..........ccceeviiiiiiiiieiines 1 43 | 3256-22 Washer, Flat .218 x .625

20 | 103-4855-03 Guard, Muffler..........ccccoeveiniiniiiieenn. 1 44 | 3256-23 Washer, Flat .344 x .688...........c....c....... 31
21 | 103-4993 Bar, Radiator Mount Frame 45 | 3256-24 Washer, Flat .406 x .080....................... 8

(103-4906-03) W/Decal........cccccvereeenneee. 4 46 | 3290-357 Nut, Flange Whizlock 3/8-16.................. 4

22 | 103-4982-03 Bracket, Buzzer .........cccccoooeieiiiieiiinnns 1 47 | 3296-29 Nut, Lock 5/16-18 .....ceeeeeiiiiiiiieiiieene 4
23 | 103-5123-03 WId, RH Rad & AC Support..........cc....... 1 48 | 100-3815 Grommet .......ooooiiiiiiiie e 2
24 | 103-5157-03 WId, Rear Upper Frame LH ................... 1 49 | 32128-20 Nut, HF Serrated 5/16-18...........c........... 23
25 | 103-5158-03 WId, Rear Upper Frame RH................... 1 50 | 32128-33 Nut, HF Serrated 1/4-20............cccoceee.. 4
264 | 103-5886 Asm, HoOd........cociiiiiiieiiieeeieec e 1 51 | 923786 Rivet, POP.....cooooiiiieeceeee e 8

Exmark black touch up spray paint — gloss black.
* Hood assembly comes with hood hinges item #6, screen, radiator brackets, seals and decals.

17



UPPER FRAME GROUP

18



ENGINE COOLING GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3221 Screw,5/16-18 X 1/2 ....covveiiiiiiiiiie 6 19 | 1-643259 Fitting,EIDOW .......cooiiiiiiiie 1
2 | 3256-23 Washer,Flat .........cccoooiiiiiiiiiiiieen 20 | 1-303287 Tie,Plastic 5.5 x .044 X .1....cccovvvveninnn. 3
3 | 1-643161 Cap,Radiator 21 | 321-2 Screw,1/4-20 x 1/2 .2
4 103-3347 Asm, Radiator Top (103-0940-03) 22 | 1-633989 Clamp,HoSe......cccvvvieeeeeeeee e 4

w/Decals .........eeeeiiiei e 1 23 | 103-2505 Hose,Engine Outlet..........cccccoevevevevnenee.
5 | 3296-2 Nut,Nyloc #10-24 24@ | 103-0892 Fan,Crowley ................
6 | 1-803075 Screw,#10-24 x.75 Crosstruss 25 | 103-0086-03 WId,Fan Motor Mount
7 | 103-1352 Shield,Radiator Fill Neck.............c.......... 1 26 | 103-0922 Hose,Engine Inlet ..., 1
8 | 103-0891 Radiator,IHT #DA12-10900 1 27 | 3296-42 Nut,Nyloc 1/4-20 .1
9 | 103-0898 Shroud,Engine Cooling ...........cccecveeenee. 1 28 | 103-0113 Clip,Loom 1.38 .....ooiiiieiiiieeieeeeeeee 1
10 103-5172 Asm, Radiator Bottom 29 1-513762 CIip,Loom B0 e, 1

(103-4854-03) w/Decals.........ccceevueeennne 1 30 | 321-6 Screw,1/4-20 x1.0........ A
11 | 32128-20 Nut,Whizlock 5/16-18.........cccerirvennenne. 10 31 | 3245-44 Setscrew 1/4-20 X 3/8 .....ccvevevivieiiinene 1
12 | 322-3 Screw,5/16-18 X 3/4 .....cccouveviiiiiiiiiieee 16 32% | 909848 Setscrew,1/4-20 X 1/4 .....cceevvivveeiinene 1
13 | 3256-3 Washer, Flat 5/16 .... .4 33 | 322-14 Screw,HHCS 5/16-18 x 3.00 2
14 | 103-1445 Hose,.31 ID X 37.00 ......cccvrvvenienirenene 1 34 | 3296-29 Nut, Nyloc 5/16-18........cooiieiiiiiiiiiieee 2
15 | 1-643164 Cap,Tank Overflow ............ccoceeeeiineenne 1 35 | 1-513296 Spring, COomMPression ..........ccoccveeereeeenne 2
16 | 1-643131 Hose,.25 ID x 22.00 .... 1 36 | 103-5223 Spacer, .31 IDx.44 ODx2.25 2
17 | 1-643163 Tank,Overflow...........ccoveeiieeiiieeeniieene 1 37 | 103-4986 Bracket, Air Deflector............ccccooiieeenis 1
18 | 1-513645 Bushing,Valve Fuel ............cccooiiiinns 1

Exmark black touch up spray paint — gloss black.

ale

% Setscrew is installed over keyway.

® Before installing fan, be sure to apply Mobil HTS grease(P/N 103-5217 1.5 oz packet) to fan motor shaft next to the

seal.

19




ENGINE COOLING GROUP

20



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-2978 Pump, Hydro LH...........ccoooie 1 48V | 103-2154 Fitting, Run Tee 3/8”" ..o 1
2 103-2979 Pump, Hydro RH ...l 1 103-1020 O-Ring (37° Flare #6) .........cccevieeieeeeene. 1

100-6110 Kit, Seal Service 21L.......cccceevevinirnenenne. 1 49 | 103-2155 Elbow,90°9/16jicx9/160-Rg..........cccveuenene 1
103-8439 Kit, Input Shaft Bearing 21L . w1 103-1020 O-Ring (37° Flare #6) .1
103-2670 Kit, Thrust Bearing 21L .........ccccceiiiens 1 1-603921 O-Ring (SAE #6) ...cvoeiiiiieeeeceee 1
103-2668 Kit, Cylinder Block 21L .........ccoevervrreinne. 1 50 | 103-2156 Fitting, Strt9/16jicx9/160-Rg .........ccevvenee 1
103-2667 Kit, Valve Plate 21L.... 1 103-1020 O-Ring (37° Flare #6) ............ 1
3 103-2489 Motor, Wheel Drive .... 2 1-603921 O-Ring (SAE #6) ........c..... .1
103-6994 Kit, Seal ........cceovvuee w1 51 | 103-2157 Fitting, Strt9/16jicx7/160-Rg.. 1
44+ | 103-7430 Motor, Hydraulic Fan............ 1 103-1020 O-Ring (37° Flare #6)......... 1
103-7434 Kit, Fan Pump/Mtr Shaft Seal.. 1 1-603923 O-Ring (SAE #4) ......... .1
54+ | 103-7431 Pump, Hydraulic Fan.......................... 1 52 | 103-2159 Fitting, Run Tee 3/4” ... 1
6 | 32128-20 Nut, Whizlock 5/16-18...........cccevvviveninnnnne 11 1-603992 O-Ring (37° Flare #8) .......cccccoeevvrvevinens 2
7% | 103-6409 Kit, Pump Idler (103-6200-03) 1-603920 O-Ring (SAE #8) A
W/BEarings .........cccoouveieeiiiieecec e 1 53 | 103-2315 Elbow,90°3/4jicx3/4 Swvl..........ccooeveiiias 1
8 | 323-12 Screw, 3/8-16 X 2 1/2 ..ccveveiicicee 1 1-603992 O-Ring (37° Flare #8) .......cccccevevvrveicnene 1
9 | 3256-24 Wasbher, 3/8 SAE ....... w2 54 | 1-603990 Fitting, Strt 3/4jicx3/40-Rg . .3
10 | 3290-357 Nut, Whizlock 3/8-16.. .9 1-603992 O-Ring (37° Flare #8) ......... 1
11 | 103-1940 Fitting, Straight Long... 2 1-603920 O-Ring (SAE #8) ....cceceunene .1
12 | 1-513034 Bearing, Sleeve.......... 2 55 | 1-603991 Fitting, Strt 3/4jicx7/80-Rg . .4
13 | 103-4463-03 Tightener............. | 1-603992 O-Ring (37° Flare #8) ......... .1
14 | 323-16 Screw, 3/8-16 X 4 ....coovveveeeiiieieeeeeeee 1 1-603919 O-Ring (SAE #10).....ccoeiiiiiiiinieiieeniee 1
15 | 3234 Screw, 3/8-16 X 3/4 ......ccceiiiiicieeee 3 56 | 103-3110 Filter, Hydraulic Inline.....................c.... 1
16 | 103-1338 Sheave, Fan Pump Driven e 1 57 | 103-2148 Hose, Hi-Pressure Fan Pump s
17 | 1-413088 SPACET .t 1 58 | 1-323241 Hose, Fan Motor Return ........................... 1
18 | 302-40 Zerk, 90° 1/4-28 .....oooviieieeiie e 2 59 | 103-2172 Hose, Pump Case Drain...........cccceeveeenes 1
19 | 13-2840 Key, Square 1/4 x 1 1/4..... w1 60 | 103-2173 Hose, Fan Case Drain..... 1
20 | 103-1339 Sheave, Fan Pump Drive .. w1 61 | 103-2174 Hose, Tank Return ............. A
21 103-1422 Spacer, Fan Pump Drive... . 62 | 103-1471 Hub, Hydro Pump Sheave .. .2
22 | 323-9 Screw, 3/8-16 x 1 3/4 ........ 3 63 | 103-1472 Sheave, Hydro Pump ......... .2
23<> | 3246-6 Setscrew, 5/16 x 3/4... 2 64 | 1-633167 Sheave, Fan Pump Idler.. s
24 | 103-5598 Belt, Fan Pump Drive.........ccoooiiiiiiiiine. 1 65 | 323-14 Screw, 3/8-16 X 3......cooeiiiiiiiiii 1
25 | 98-5975 Washer, Disc Spring 3/8 ..........cccccceeveennen. 2 66 | 3296-29 Nut, Nyloc 5/16-18........ccooiiiiiiieiees 1
26 | 103-1421 Hub, Engine Sheave e 1 67 | 103-5121 Asm, Filter Inlet Hose s
27 | 103-5164 Sheave, Engine........ccocveviieeiiiiiiieeee, 1 68 | 103-4464 Sheave, Hydro Pump Idler...........cccccoeene 1
28 | 103-1459 Pin, Spring Roll 1/4 ..o 1 69 | 103-3349 Asm, Idler Arm (103-1417-03)
29 | 323-6 Screw, 3/8-16 x 1 ....... | w/Decals & Bearings .............ccccooeviiiens 1
30 | 3256-23 Washer, 5/16 SAE ..... ... 4 70 | 1-603384 Bushing, Tightener Pivot .... L1
31 | 33114-020 Screw, M8-1.25 x 20 ..... ... 4 71 103-2104 Clamp, Hose .89 Max Dia... s
32 | 103-2600 Belt, Hydro Pump Drive..... e 1 72 | 1-643312 Clamp, 1.00.......ccceevneenne 1
33 | 103-4679 Hose, Wheel Motor (72”)... b 73 | 1-633396 Clamp, .69......ccoiiriiierinieeeere e 2
103-4680 Hose, Wheel Motor (60”)..........ccccceeeeeenes 4 74 | 103-5859 Asm, Hydraulic Reservoir
34 | 103-2146 Element, Hydraulic Oil Filter...................... 1 (103-4902-03) w/Decals ..........cccecuvevueennnne 1
35 | 1-513167 Cap, Hydraulic Tank w1 75 | 322-4 Screw, 5/16-18 x 7/8 .
36 | 1-523103 Gasket, Tank Cap .......ccccoeeveeiiciiciceeee 1 76 | 103-1299-03  Plate, Fan Pump Mounting ............c........... 1
37<> | 1-803050 Setscrew, 5/16-18 X 3/4.......cccoovveiiiieene 4 77 | 1-805005 Lockwasher, 5/16 .........cccceeioieeiiiieiieeas 6
38 | 103-2739 Key, 5mm X 5mm x 32mm .2 78 | 322-2 Screw, 5/16-18 x 5/8........... ...6
39 | 321-3 Screw, 1/4-20 x 5/8 ........... .2 79 | 1-603414 Spring, Fan Pump Tightener.. L1
40 | 1-805004 Lockwasher, 1/4......... .2 80 | 103-1575 Spacer, Fan Pump Spring .. .2
41 | 325-5 Screw, 1/2-13x 1 1/4 . .4 81 | 3256-4 Washer, 3/8 Std ................. .3
42 | 32128-49 Nut, Whizlock 1/2-13.......... ....4 82% | 103-5120 Asm, Charge Hose 1
43v | 103-1012 Elbow,90°9/16jicx3/8NPT ........ccevvererenne. 1 83 | 103-2269 Asm, Pump Inlet........ccooiviiiininiiiieee 1
44 | 103-1014 Elbow,90°9/16jicx3/40-Rg.........cccvrvennee. 2 84 | 103-2259 Filter Head........cccooveieeieeeee e 1
1-603920 O-Ring (SAE #8) | 85 | 103-1767 Spring, Hydro Drive Tightener ...
45V | 103-2151 Elbow,45°9/16jicx3/8NPT ........ccceveiieees 1 86 | 32150-1 Key, Fan Pump Or Motor...........ccccevceeenns
103-1020 O-Ring (37° Flare #6)..........cccoceveeienenens 1 87 | 106-7159 [ 1o T [OOSR
46V | 103-2152 Elbow,90°1/2T x 1/2NPT ... 1 88 | 103-3504 Bearing, Spherical .
47 | 103-2153 Elbow,90°3/4jicx3/40-Rg... .2 89 | 103-2916 Guard, Top............
1-603992 O-Ring (37° Flare #8). w1 90 | 103-3506 Seal, Single Lip .....
1-603920 O-Ring (SAE #8) .....cccvvvveiiieiiieeeeee 1 91 | 32120-10 Ring, Retaining..........cccoccviviiiiiiiiiins
Exmark black touch up spray paint — gloss black.
VvV Use Teflon pipe sealant on pipe threads in reservoir and cooler.
<> Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
*  Charge hose assembly includes items 67, 83, & 84 only.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) to fan motor and fan pump shafts next to the seals.
®  103-6409 kit includes components shown and (1) screw item 14 and (1) spring disc washer item 25.

21




HYDRAULIC GROUP

SO

2

1
HL-

TOCLUTC
STUBSHAFT

INSTALL OPEN END
OF SEAL OUTWARD

22



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 103-7491 Decal, Bolt Torque........... 19 | 1-633922 Decal, Anti-Scalp....
2 | 103-5881 Decal, Rotating Devices 20 | 1-403005 Decal, Danger.........cccccoeveiiniieeeicinieeee.
3 103-3276 Decal, Warning Buzzer ..............cc..cc...... 1 21 | 103-3794 Decal, Park Brake.........ccccccceeeeiiuiieenennn. 1
4% | 1-323540 Decal, Roller Mounting..........cccccceeeeneee 1 22 | 1-633706 Decal, Deck Height...........ccccooiiiienenn. 1
5 | 103-1596 Decal, Belt Routing .........ccoooveeiviiiienincen. 1 23 | 103-3979 Decal, Cutting Height............c.ccccoeeeiis 1
6 | 103-6320 Decal, Check Service..........cccevcuviennnen. 1 24 | 103-0223 Decal, Havoline Coolant ....................... 1
7 1-643222 Decal, Belt Routing ........cccoooviiiieieennnnes 1 25 | 103-1146 Decal, Ultracut 60...........cccceeeeeeiiceennnn. 1
8 107-2112 Decal, Danger SIope.......cccooviuieeeeeeennnnee 1 26 | 103-1147 Decal, Ultracut 72 .........cccceeeeiiiiee. 1
9 103-4574 Decal, Exmark Logo........cccoeviuiiiereeannnnee 1 27 | 1-513748 Decal, Guard ........coooiiiieieiiiiiieeeeee 1

103-3999 Decal, Exmark Logo........cccoeviuiiieieennnnnes 1 28 | 103-2076 Decal, Caution Hot Surface ................... 2

10 | 1-303508 Decal, Discharge Warning ..........c.......... 1 29 | 98-5954 Decal, Missing Cover........cccccoeeuvneerennn. 5
11 | 103-3679 Decal, Console Throttle...............coeveeeee. 1 30 | 1-633313 Decal, Warning ...........cccoveeeeeniiiieeeneeene 1
12 | 103-3125 Decal, Lazer XP Model .............covvvveeeens 1 31 | 103-1636 Decal, Diesel Only ........c.ceveeeiiiiiiienennn.
13 | 103-5304 Decal, Belt Routing XP.... . 32 | 1-643253 Decal, Radiator Fan....

14 | 103-5805 Decal, Hood 27HP XP LH ..........c.ccccee.. 1 33 | 107-2102 Decal, Folding ROPS..........ccccoeiiiiieis
15 | 103-5806 Decal, Hood 27HP XP RH.........cc.ccccee.. 1 34 | 1-513746 Decal, Muffler ..........ccccooeoiiiiiieniie. 1
16 | 1-513742 Decal, No Step......ccocvevvviiiriiiiiiiecce, 2 35 | 1-523552 Decal, Hyd Tank / Hot Surface .............. 1
17 | 103-0261 Decal, Fuel Valve XP ..........ccccoecvvennen. 36 | 107-9866 Decal, Top Console .......c.ccevveviiiieeennns 1

18 | 103-5455 Decal, Ignition / PTO XP 103-5885 Decal Kit, XP

® Decal used on decks with type A anti scalp axles. Reference pages 3-6.

23



DECAL GROUP

1 2 3 4 5

2 N
AWARNING IMPORTANT: | WARNING BUZZER 1 ROLLER
Torque Blade Bolts to F ALARISOUNDS, SHUT DOWN UNT AND COSULT OPERATORGS 2BusHNG
55-60 ft-Ibs (75-81 N-m) l ROTATING MECHANICAL DEVICES s/ MANUAL FOR FURTHER INSTRUCTION, OR ENGINE DAMAGE MAY OCCUR. 4 ﬂ;‘; BOLT
sz 72| CAN CAUSE SERIOUS INJURY! o I SRAGKET
@ - DO NOT operate without guards in pice| [:I)) )) )) . D@C\ ” E’j & FLATWASHER
-~ - Stop engine before opening cover ovoL ATEATOR 7 WHZLOGK NuT
— === PULSETONE = 'MUST BE GRADES
PRESSURE NOT CHARGING: BOLT AND WASHERS MUST
_ BE INSTALLED ASSHOWN )|
'4 D)) @i ENGNEOVERKEATAG © AN, TORRUENT /
6 CONTINUOUS TONE_ = — 103159
CHECK/SERVICE REFERENCE AID 8
S GReASE LUSE OINTS AT NTERVALS SHOWN. 7 BELTROUTING A WARNING
\CHECK HYDRAULIC FLUID AT INTERVAL SHOWN,
D T ST : Operating on wet grass or steep slopes can cause sliding
and loss of control.
@cnzcxnnspzﬁsggﬁumsnvn SHOWN 1833966 62" Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.

@Kk TREPRSSURE AThTERUAL sty To avoid loss ofcontrol and possibilty of rollover

SEF OPERATORS MANUAL FOR ADDITIONAL DETAILS Do NOT operate near drop-offs or near water.
<onouns Do NOT operate on slopes greater than 15
3 FReduco speed and use extrame cautin on slopes
sudden turns or rapid speed changes.
There s novatover protection when the roll bar is down.

“oHoURS[3 40HOURS Always keep roll bar in the raised and locked position
/}u and use seat bel,
Read and follow rollover protection instructions and warning.
veanLY 107112
200 HOURS=N <% 200 HoURS
H0HOURS <% T < t0Hours

— n [ & WARNING |

1oouRS v sarours DO NOT OPERATE WITHOUT
VEARLY < <o veamuy DISCHARGE DEFLECTOR, ENTIRE 3
B GRASS COLLECTION SYSTEM, OR R
o vesy MULCH KIT IN PLACE. DO NOT 9
YEARLY o conus REMOVE GRASS CATCHER UNTIL H
\ e BLADES HAVE STOPPED. uas E

PUMP BELT ROUTING

14
AN

DIESEL/ P
15, 2K~ )

DIESEL)

19

ANTI-SCALP ROLLER

MENT
FOR NORNAL OPERATING CONDITIONS,PLACE
ROLLERS IN POSITIONS SHOWN FOR 3/4" (19 mm)
GROUND OLEARANCE 3¢ s th V4 To avad serous injury or death
Ao ladas e i lces s soppe

ENGINE  WATER
GLOW PLUGS  IN FUEL

This cooling system prctected by:

i CUTTING HEIGHT *30 NOT opersia unless trained {0 safelyus
; INCHES(mm) s machin @
| 5061 / «0oNOT npavaeunﬂulhemhm:ee{
i o Shtl Do CoOL
oty dovicos i paco an Extended Life Antifreeze/Coolant
-cncckmemnchonnf\hnupmllokuen:c controls "To avold serious Injury or death o ff ol it shell DX CO0L
FLOTATION, ROLLERS IMAY BE 0 m dally. Do NOT defeat the OPC «Pick up abiects that could be thrown by the blacies. Sended s Atz oo
IPOSTIONED LOWER, BUT MUST MATAIN ARANINUM ) =00 NOT mow when people and pets are in the aea. Suggeste
J0F 2 (5.4 ram) GROUND CLEARAVIGE. NEVER POSITION »Stop engine and remove key before adjusting, \ . a e or 4000mo
[THE ROLLERS TO SUPPORT THE MOWER DECK. ENGAGE ng or clesning machine and eftschments. *Loc nd to the side before changing directions. Do ot mix withconverional coolants
i protection s recommendod.

*or aing e oprtors psiln: 109357 Shll EX.CoOL - Evencedte
- Disengage P Rntrese Cooantis bl
~Move drive \Evu- outtonutl ptn. ol i portstore
Engage pan NV
Sy,

[ cAuTION ]
HOT
N PLACE,, | st

30 31\ 32\

HYDRALLIC OL-USE ONY

A CAUTION o STETOBIGNEOL
ARt fBcE H A WARNING W o (WS . XD 1L rumrorums

AN

v TO AVOID INJURY

s, Bosnn [ A cauTion |
ol o

DIESEL ONLY p"nsmu'w and use - HOT

uorion MoTioN
CONTROL CONTROL

4+

DISENGAGE BLADE GLUTCH, SHUT OFF ENGINE
AND REMOVE KEY BEFORE MAKING ADJUSTME!
SERVICING OR CLEANING DECK.

Conmeckond it peoper Ka: Inevent ofan accidnt st with water
immediately. Keep out of reach of childrer

»

-
N
R
¥

1072066

24



27HP DIESEL ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543792 Wingnut, Nyloc..........coccviiniiiiiniiiee. 2 29 | 103-1159 Cable, Battery Ground (-).......cccccevuveenne 1
2 103-1311-03 Holddown, Battery..........cccccovvveiivcinieennns 1 30% | 103-1160 Cable, Starter(+) W/lInsulators ............... 1
3 | 103-1312 Bolt, Battery Holddown..............cccocevneeee 2 31 | 322-3 Screw, 5/16-18 X 3/4 ......cocoeveieiiiiiee 2
4 | 1-643178 Insulator, Alternator (+) .......cccccevevvenenne 1 32 | 32128-20 Nut, 5/16-18 Whizlock ..........cccceeeveneene 2
5 | 103-1340 Insulator, Battery Terminal.... . Briggs & )

6% Battery, 12V SAE POSt............coooovrr 1 33 | Giratton P/N 620373 Module, Pre-Heat Timer..... 1
7 | 3290-500 Screw, #10-24 X 5/8 ......cccoevviiiiiiien, 8 34 | 103-1349 Cable, Engine Ground (=) .......cccecvvenueene 1
8 | 103-5218 Module, Seat Delay..........cccccevveerernncnne 1 35 | 3296-42 Nut, 1/4-20 NYIOC ......ccoovieiiiiiiieiee 2
9 | 3296-2 Nut, #10-24 NylOC .....ccvveiiiiieceee, 6 36 | 32144-70 Screw, 5/16-18 x 3/4 Taptite .................. 1
10 | 1-513051 Switch, Drive Lever N.O.........cccceeurenen. 2 37 | 1-643275 Relay, 12V ....oooiiieieieeeee e 4
11 | 1-633181 Plate, Tapped .......ccccovvveenieiieeieenee 3 38 | 1-816001 Fuse, 20 AMP .....ooviiiiieiiieeceeee e 1
12 | 1-643267 Indicator, Red LED.........ccccocevicienennene 1 39 | 103-1368 Fuse, 40 AMP .....ooviiiiiiiiieeieeee 1
13 | 1-513374 Meter, Engine Hours ..o 1 40 | 1-513762 Clip, Loom .50 ... 1
14 | 103-2106 Key, Exmark LOgo........cccccoviiiiiciniennnen. 1 41 | 1-643037 Guage, Voltmeter ..........ccccovviviiiiiennnns 1

1-603511 Key, Ignition .........cccoveiiiiiniicece 1 42 | 1-643021 Guage, Temperature ...........ccccceeevcneene 1

15@ | 103-0949 Sender, Temperature 1/8 NPT ............... 1 43 | 1-303335 Plastic Tie (Medium).........ccoceevienirenen. 11
16 | 103-0498 Nut, Ignition.........cccooiiiiiii, 1 444 | 103-1227 Wiring Harness, Seat
17 | 103-0206 Switch, Ignition w/ Keys ..........ccccceeeeenn. 1 45 | 103-0205 Alarm, Dual Tone........ccccoevvveveviieieiiiene.
18 | 103-5221 Switch, PTO................ 46 | 33113-020 Screw, M6x1 x 20mm ....

19 | 103-1320 Indicator, Amber LED 47 | 1-603727 Clip, Loom .50 ......oooviiiiiiiiiiieceieeee
20 | 1-633396 Clip, Loom .69......ccoeiiiiiiiiiiieieeee, 3 48 | 3256-14 Washer, #10 SAE .......ccooviiieiieeeeeee
21 | 1-633111 Switch, Brake N.O./N.C. .... A 49 | 1-803071 Screw, #10-24 x 1/2....

22 | 103-1420 Insulator, Starter (+).......cccccevvvreeneenn 1 50 | 33023-00 Nut, MB NYIOC ......eeeiiiiieiiiecc
23 | 32128-33 Nut,1/4-20 WhizlocK........cccccovevieiieannen. 1 51 | 323-6 Screw,3/8-16 X 1...oeieiiiieieieeeeee 1
24 | 3256-22 Washer, 1/4 SAE .......ccoooviiiiiiiiee 1 52 | 3256-24 Washer, Flat SAE 3/8.........ccccoevviveneene 1
25 | 3214 Screw, 1/4-20 X 3/4 ...cocvveieiiieieee, 3 53 | 3290-357 Nut,Whizlock 3/8-16 ........cccceveevriiinen 1
26 | 1-807513 Bolt, Carriage #10-24 X 1/2 .......ccceveee. 2 544 | 103-4339 Harness,Gauge XP.........ccccocoveviiiieennnns 1

274 | 103-4340 Harness, Wiring .........cccooeveieiiiiieeeeenne 1 55 | 1-323229 Clip, Loom .375 ..o 1

28 | 321-2 Screw, 1/4-20 X 1/2 ..coooveiiiiieieeee, 1
& Use dielectric grease on all wiring harness connectors.
* 12 Volt battery, BCI group size 25, 550 cca. For warranty and/or direct replacement contact Douglas Battery at 1-
800-DOUGLAS.
B Refer to Engine Owner’s Manual.
*  Starter Cable includes insulators 103-1340 & 103-1420.
® Use Teflon pipe sealant on pipe threads on temperature sending unit.

25




27 HP DIESEL ELECTRICAL GROUP




27 HP DIESEL WIRE ELECTRICAL DIAGRAM

S3LINDA B

e MBS aDlywes
AL el 1S 914 K00 L/
|
B
N3 FHIM WOHH GIMIIA SHOLOANNOD
B Hy B553 5 10N

YELLDY/RE
BLACK/§HIT

mwm%m S——0WN0T3

0K, GREEN/BLACK

ODINITOS 13 B—N339 0

ENE & 03
dWy 02 Mﬁ@ Diva

3d
(+) AFLYE B4 m
i NFFD X T0dINDD
H_ ﬁzw% ,JL.IH@ NOLLOW H1
ENE @W@ ,
NI L TOYINDD
e ; = ame 1 NOTLOW HY

=
e 1
13701 Tiva8 HLIN 030D

[{EEI 039YN3
N33O I8 HLIN NAD
=N

39y

NOLLISOd XJ07 WalmN NI
SYITT T0AINDD HLIA 03S0TD Ry
SIHOLIAS TOJLNDD NOLLOW H108

13
SOV BN o
I NID e [—
| mmm Imm%
B
(0Ld) _H%Zému A3 0 N0 - L0 HOLIAS
HOLNTD TN 1TDIA 01 3NA0 - NI HDLTHS
BIETRERE! fmw? —
— JONVe S+I+8 L¥VIS E
WIS E——nreanvD BT Aix]vrive 2
\\ﬁfm\x_j,,ﬁw N HILINS Evey e
<1Z Z_H_HHHZ@H wIAVW. LINJAID NOILISOd
S AOTA
oNnnn ©5|Tu - L o X TN
LTS v —— TNV A WNINRAL
e e o /
QM}MH ¥ YNIWS3L / !
ﬁmﬂ 8 YNIW3L N/ 4
o N Ll DN D —
TE== g E = == S WNTWE3L
| s =33 3 = 28 = L8 1S5 7 L oy TOWBMITE =0 K[
- 2233 323" S =5 3% | 233 |= = B ==l — UWE—=0 lnds I TWNIWeAL
= =z 3 22 T Z2a8E €3 =25 g =22 =B 2 SRS EE
HILIAS OLd ‘8313w anoH A WNINEL
0010 3M00W HILIAS 1711 ‘AY130 1¥3S X WNIW3L
HE & My 0 1vs
%W @ ¥ ¥ AV LAVIS S WNINAL
3H1SS3 778 AT AT AOLNEELTY s anent 3700 TOYINDD T TIO0H WLThs 09 i o | 1 el
i JSSId 10 OIS LY IS AVHO 1v3S A0 1935
Ad3LLvE 8 IYNIW3L
A0LYNEILTY “LHITT o0Lvavdas ¥ WNINEL
1¥3S NI 019360 HLTH
035010 ST HOLIHS SNOTLIINNDD TNIWAL

27



27 HP DIESEL WIRE ELECTRICAL LOGIC SCHEMATIC

20

AV AV
L MR IS I NIT9
2 8 g899 g
s g ZEgdAd =
@ ST T T FIIREIAEN
z
] ond W01 , , R iy (03LIINDI LON)
7 7 ﬂg ﬂg 7 I ﬁr ﬁﬁ riL ONISSOD SHITA
4y g = FEv=SEE FEN NN 5
z =3¢ =5332=2 HE=22=s35 == =5F
z = = dEddza ¥¥azcog EEadd o=
®75 SEEs TR oS35S S
z & x| |2 XxE 22 2 03LIINDD STATH
— (=74 = oz O o —
&) 7 ] 7 % =
JW ]
, 7 0399 398 HLIN NHOHS
S0NAS
03/h0 T
IEN
NI 0
—NIR0 0 LIS
oot os TEEO 1370IA EXT
- I8 11
35714 w (1IN0 STTONYH)
oY 02 L , NOTLISOd 307 WALrEN NI
N30 TN SN TDAINDD HLTH NIDHS
03 —N3Rg 1
NOLIOH H
(0 A2l +) >MMHH<m\\Af\mHmwm N
e of) o,
03
3574
oY 07
03 HOLTAS
0ld
% e
VI8 NI d———— (NT HOLTHS ) 039YIN3STO
Old HLIANADHS
r-T T T T T T T al
330 ——JONVa0 D (W] [E]
ora w3 e e e
¥8 YL o | | o |x
kmp4m> P e s oHLks
N 4 o| T 1 NDTLINOD
— BN
0¥ 18/30NVaD B B g
o S o |y
NTBAITEI [ !
Y8073k e
B JNVAD
= Y8
ONTORE EIE
N Lﬁ B V8 o
HOLIAS e e
(38
FSS30d I8 a0 | — o A WAL
= I W | V8N MEM ¥ WNIHEL
s} PV
ﬁ\\\\\\\; ze 28 s||E = == (@)
5 28 = E N E T2 7 e 7 LovieAnTak
= S°S - 1HOI 8 TYNINAL
g 5589 sgss o J g EC L EHIZ L B EzEuom Ll ALYSSS Z
N ==z S adE ¥ 5= = % o — o m = o o 21— =
= 22 oo mm o o z =55 = &S] B Baa 05O = S WNIWAL E—

(5-1-8) JEIN

=
(A-X) (I-8-¥) NITd/ND
INON 440
o 11N3413 NOTLISOd

J1907 HILTHS A3X

o

j_{
o T |
L\/IDLET

ﬂ\w HOLTHS
JREN

AV
AV
o3z7zn8 JSSTd 10 AOLYNGALY

3N00W
AYHO 1V
138 NI
40LYe3d0 HLIN NADHS

28



NOTES

29



SERVICE RECORD

Date

Description of Work Done

Service Done By

30




SEE EXMARK’'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-9179

INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

FAX (402) 223-5489

Ak

MFG. CO.




